
) , 
l 
l 

) 

) 

) 

) 

J 
_) 

.) 

_) 

CITY OF ROSEBURG 
LONG-RANGE WATER SUPPLY PLAN 

Project No. 06WA23 

July 2009 

ln Association With: 



09-1015.401 

LONG-RANGE WATER SUPPLY PLAN 

FOR 

CITY OF ROSEBURG, OREGON 

JULY2009 

Expires 6/30/2010 

Prepared by: 
MURRAY, SMITH & ASSOCIATES, INC. 

Engineers/Planners 
121 SW Salmon, Suite 900 
Portland, Oregon 97204 

In association with: 
MWH Americas, Inc. 



TABLE OF CONTENTS 

EXECUTIVE SUMMARY 
Introduction and Purpose ................................................................................... ES-1 
Water Demand Forecast .. ... .. ....... ...... .. .................... ..... .................................. .... ES-I 
[...]
Douglas County Public Works Department, Natural Resources Division, Room 306 Douglas 
County Courthouse, 1036 SE Douglas Street, Roseburg, OR, 97470. 

18.3. Notices to Customer shall be directed to: · 

19. ENTIRE AGREEMENT: This contract is the final and complete agreement of the parties 
and supersedes all prior and existing written or oral understandings. No modification of this 
contract shall be valid unless it is In writing and signed by the parties. 

CUSTOMER 

Title-------- ------

Fed. ID No.----------

FOR COUNTY USE ONLY: 

REVIEWED AS TO CONTENT 

By~-~------~- --~ 
Manager, Natural Resources Division 

Date ~-~---------~ 
Coding _ __________ _ 

BOARD OF COUNTY COMMISSIONERS 
OF DOUGLAS COUNTY, OREGON 

By~-----------~ 
Robert G. Paul, PE, Public Works 
Director Authority to sign agreement 
granted by Order of the Board of 
Commissioners dated June 26. 2002 

REVIEWED AS TO FORM 

BY~-----~~-----
Offica of County Counsel 

Date ___________ _ 

8 • PURCliASc OF MUNICIPAL. WATER FROM GAL.ESVILl.e (L:\Form&\Galasvillo\Municipal Wa111r Purchar.a.wpa) July 29, 2005 

) 

' ) 

) 



APPENDIX B 



TECHNICAL MEMORANDUM 

<fl}) MWH 

To: Phil Smith, MSA 

From: Jude Grounds and Pete Kreft 

Reviewed: Kathryn Mallon 

Subject: City of Roseburg 

Preface 

Long-Term Water Supply Plan, Conceptual 
Plan for a South Umpqua River WTP 

Date: Nov. 22, 2006 - Original 

June 18, 2009 - Updated 

Reference: 1530640 

The original version of this Technical Memorandum (TM) was completed in November 2006. The Long­
Term Water Supply Plan and Water System Master Plan were never formally adopted by the City of 
Roseburg at that time. MWH was then requested to update this Technical Memorandum after the City 
revised its long-term population and water demand forecasts. 

The original capacities for the proposed future South Urrtpqua River WTP were 6 mgd initial ahd 13 mgd 
ultimate. This updated TM uses a 7 mgd initial capacity and J 4.7 mgd ultimate capacity. The design 
criteria and preliminary plant layout have been modified accordingly. The preliminary project cost 
estimates have also been adjusted to 2009 values to account for the higher capacities, as well as to 
account for cost escalations since 2006. 

Introduction 

The long-term water supply plan being completed for the City of Roseburg identifies a potential shortage 
of potable water supply beginning as early as 2030, depending on growth and increased water demands 
and available water from t.he existing North Umpqua River supply and treatment system at Winchester. 

This Technical Memorandum presents a conceptual plan for a future water treatment plant on the South 
Umpqua River. The capacity of this supply for planning purposes was identified as 7 mgd initially and 
14.7 mgd ultimately. Preliminary design criteria were developed for the entire supply system, from a 
river intake through the treatment plant, and then through high service pumping and finished water 
transmission to connect to the City's water distribution system. The primary purposes of this effort were 
two-fold: 

• Develop a plannfog-level project cost estimate for the initial 7 mgd supply increment, and 
• Determine the approximate land requirements for the new plant and intake 



Water Quality and Treatment Goals 

The raw water quality and the required treated water quality goals will define the types of treatment 
processes wruch should be considered. The treatment processes selected impact the cost and space 
requirements for the plant. 

The South Umpqua River is presumed to be a moderate quality, low turbidity supply subject to seasonal 
turbidity spikes and taste and odor events. The South Umpqua River water quality is substantially poorer 
than the North Umpqua River from a drinking water quality perspective. Low flows during the summer 
create many of reasons for the presumed poorer water quality. 

Table 1 summarizes several relevant South Umpqua River water quality parameters as reported in the 
1989 Douglas County Water Management Plan (WMP). The Douglas County WMP also notes that 
turbidity levels are within typical ranges for the area and the general presence of heavy metals and other 
toxic substances are either non-detect, or well below recommended levels for public safety, though no 
specific compounds are explicitly identified. In addition, the WMP lists a total of 13 waste discharge 
permits for the South Urnpqua River at the time of publication in 1989. 

Table 2 presents treated water quality goals developed for the South Umpqua River WTP. These goals 
attempt to account for both existing and projected future water quality regulations. Also included in the 
table is a summary of corresponding treatment technologies appropriate for meeting these goals. The 
range of technologies presented has been narrowed to a list most appropriate for consideration at the 
South Umpqua River WTP, based on the perfonnance of these technologies on rivers of similar water 
quality. 

Based on the data presented in Table 2, the South Umpqua River WTP could be developed around either 
a membrane filtration or conventional filtration ''backbone". Alternative process trains for each of these 
treatment technologies are presented in the following section. 

Treatment Process Alternatives 

For the purposes of this conceptual plan, one membrane and one conventional filtration process train 
(both capab}e of producing equivalent water quality) were developed for comparison. A brief discussion 
of each follows. 

Membrane Treatment. Membrane technology is evolving and membrane treatment is growing in 
popularity throughout the industry. The Preliminary Design Report for the expansion of the City's 
Winchester WTP presents background infonnation on the potential use of membrane filtration for the 
North Umpqua River supply. Figure 1 presents a treatment flowchart for a membrane treatment process 
capable of meeting the water quality goals/standards established for the South Umpqua River WTP. 

Though it is likely that membrane technology will be as commonplace as conventional treatment if/when 
the South Umpqua River WTP is constructed, for the sake of master planning, we recommend focusing 
on the conventional treatment train. This alternative represents the largest footprint, and the costs 
associated with conventional treatment will be greater than, or equal to, that of the membrane filtration 
train. 

Conventional Treatment. Figure 1 also presents a treatment flowchart for a conventionaJ treatment 
process capable of meetjng the water quality standards established for the South Umpqua River WTP. As 

MWH 
PAGE20F19 

, 
J 
} 

u 



mentioned above, this alternative represents a very robust and cost competitive approach to meeting the 
projected water quality goals/standards, and is therefore recommended for further analysis. 

In addition, this treatment alternative positions the City to comply with potential future regulations for 
emerging contaminants and pathogens. The Water Industry's understanding of the treatment technologies 
~eeded to remove emerging contaminants is in its infancy. Table 3 represents a summary of the 
anticipated performance of different types of drinking water processes for removal of various classes of 
compounds based on the most recent industry research. As highlighted in the table, the recommended 
process train contains five of the processes listed in the table; both Activated Carbon and Biological 
Activated Carbon filtration processes are highly rated for many of the classes of emerging contaminants. 
Researchers have concluded that in general, advanced treatment technologies such as activated carbon, 
high-pressure membrane processes (such as nanofiltration or reverse osmosis), and advanced oxidation 
(such as ozone or UV with hydrogen peroxide) are effective in the removal of many trace contaminants. 
However, no single treatment process has been demonstrated to be consistently effective in removing all 
of the emerging contanunants CWTently targeted due to the extremely wide range in their physical­
cbemical properties. As a result, it is anticipated that future drinking water treatment facilities will likely 
include one or more advanced treatment modules added to existing/new conventional treatment plants 
creating multi-barriers to a full range of potential existing and emerging contaminants. 

Therefore, the proposed treatment processes for the South Umpqua River WTP include the following 
primary treatment processes: 

• Rapid Mix 
• Flocculation/Sedimentation 
• Intermediate Ozonation 
• Granular Media Filtration with a Deep Bed of Granular Activated Carbon (GAC) 
• Ultraviolet (UV) Disinfection 
• Free Chlorine for Distribution System Residual 
• Treated Water Storage 

One of the key benefits of the recommended treatment approach is the combination of three different 
disinfection processes; each with varying strengths and weaknesses as summarized in Table 4. Inclusion 
of each of these processes will position the plant well for addressing emerging pathogens should they 
become regulated in the future. 

The inclusion of intermediate ozonation provides a strong oxidant for multiple purposes including taste 
and odor control and organics/SOC control. The use of GAC as the primary filter media provides 
adsorption capabilities for a multitude of organics and taste and odor compounds. 

Design Criteria & Site Layout 

Preliminary design criteria were developed for the recommended conventional treatment plant alternative 
in order to develop an opinion of probable cost (see Table 5). A "generic" site Jayout (Figure 2) was 
developed to determine the land requirements for such a plant. Below is a summary of key assumptions 
in the plant layout. 

• The plant and river intake will be located on a site adjacent to the South Umpqua River (exact site 
not determined). This results in a short length of raw water pipeline and is similar to the layout at 
the Winchester WTP. 

MWH 
PAGE3 Of 19 



• The intake/raw water pumping system could be a 0 tower" similar to the Winchester plant, or 

could use cylindrical screens and a lower-profile pumping station, depending on the elevations 
and site constraints. 

• The Administration/Operations Building is connected to the fiJter buildfog, clearwell and high 
service pump station, similar to the Winchester Plant configuration. 

• The flocculation/sedimentation basins are physically separated from the main plant building and 

do not have plate settlers, thereby requiring more space than at the Winchester plant 
• The solids handling/dewatering processes uses multiple lagoons which require the most space but 

are less expensive compared to mechanical dewatering systems. 
• It was assumed that 4,000 feet of 30-inch finished water transmission pipeline, sized for the 

ultimate plant capacity, is required to deliver the water to the City's existing transmission system. 

Approximately 3 acres are required for the plant (not including the land requfred for the intake and the 
raw water pipeline to the plant). Land for ~he plant should be set aside or acquired eitber now or in the 
future, preferably on the north or east side of the South Umpqua River to avoid a river crossing.of the 
finished water transmission main. It is likely that this space requirement can be accommodated on City­
owned property within the site of the City's abandoned North Roseburg sewage treatment plant at the 
southeast corner of Stewart Park or within Riverfront Park or Gaddis Park immediately upstream. 

Estimated Costs 

Table 6 presents a planning-level project cost estimate for the initial 7 mgd capacity plant fo Year 2009 
dollars. Table 7 presents a planning-level project cost estimate for the expansion .of the plant to 14. 7 mgd 
capacity in Year 2009 dollars. The actual cost to implement the project phases will need to be escalated. 
Annual O&M cost estimates were not developed as part of this effort. 

Operational Considerations 

When this plant is constructed, its operations will need to be integrated with the Winchester WTP. 
Initially, the added capacity wlll likely only be required during the peak summer demand period. The 
City will have to decide whether to use the South Umpqua River WTP as a peaking facility (to operate 
only during the Summer months) or whether to operate it year-round as does the Winchester WTP. In 
either event, the City will likely have to increase its staff for plant O&M. 

The recommended conventional plant is capable of being "mothballed" for months at a time for use as a 
peaking facility, which would mimic the operational strategy of the Medford Water Commission's Rogue 
River WTP. The challenge with this approach is how to hire/keep operators for the short operational 
season. 

MWH 
PAGE 4 OF 19 



I 

) 

~ 

0 
0 

Table l: Historical Water Quality - South Umpqua River 
Water Quality Units Treated Water 
Parameter Q uality Goal 

Temperature °F 5 - 10 (Winter Min) 
20 - 25 (Summer Max) 

Total Nitrogen mg/L 
0.05 - 0.1 (Canyonville) 

0.05 - 0.25 (Melrose Biidge) 

0.01 - 0.1 (Canyonville) 
TotaJ Phosphorous mg/L 

0.03 - 0.4 (Melrose Bridge) 

< 0.2 (typical) 
Fecal Coliform #/ IOOmL 

<0.7 (winter run-off) 

MWH 

Comments 

• Typical for PNW 

• Indicative of agricultural 
run-off and/or municipaJ 
discharge 

• Indicative of agricultural 
run-off and/or municipal 
discharge 

• TypicaJly limiting nutrient 
in stream. Levels exceed 
EPA guidelines for 
microbial/algae control. 

• Indicative of agricultural 
run-off and/or municipal 
discharge 

• Potential indicator for 
Cryptosporidium 

PAGE 50F 19 



Table 2: Summary of Treatment Goals and Feasible Process Alternatives 
' Water Quality Parameter Units Projected Treated Most Feasible 

General 

Turbidity 

Particles 

Total Organic Carbon 

Pathogens 

Total/Fecal Coliform 

Viruses 

Viruses 

Giardia 

NTU 

#/mL 

mg/L 

#/JOOmL 

Water Process Alternatives 
Quality Regulation 

$ 0.1 each filter - 95% of 
filter run time ( 1): 
~ 0.3 I 00% of time 

< 50 - 95% of filter run 
time 

35% reduction 

0% positive leaving plant 

2-log removal 

>2 - log inactivation 

2.5-log removal 

• 

• 
• 

• 
• 

• 
• 
• 

• 
• 
• 
• 

Granular Filtration w/ 
Filter to Waste 
Membrane Filtration 
Granular Filtration w/ 
Filterto Waste 
Membrane Filtration 

Metal Coagulation 

Ozone 
Free Chlorine 
Conventional Treatment 
with Media Filtration 
Membrane Filtration 
Ozone 
Free Chlorine 
Conventional Treatment 
with Media Filtration(+ 
particle count study) 

• Membrane Filtration 
---~~~~~~~~~~~~~~~~~~~~~~~~~~~~ 

Giardia 

Crypto~poridium 

Cryptosporidium 

Disinfection By-Products 

Chlorination By­
Products 

Ozonation By-Products 

SOCs, VOCs, IOCs 
SOCs (including 
Dioxin) 

voes 
JOCs 

Arsenic 

MWH 

ug/L 

ug/L 

µg/L 

µ g/L 

µg/L 

µg/L 

• Ozone 
• UV Light 
• Free Chlorine 

>0.5-log inactivation 

3-log removal 

I -log inactivation 

< 80 THMs 
<60 ug/L HAAs 

< IO ug/L Bromate 

Non-detect 

Non-detect 

<50%MCL 

<5 

• Membrane Filtration 
• Conventional Treatment 

with Media Filtration 
(+particle count study) 

• Membrane Filtration 
• Ozone 
• UV Light 

• Metal Coagulation 
• Free Chlorine 

Disinfection 

• No Treatment Needed 

• PAC (Continuous) 

• GAC Filter 

• PAC (Continuous) 

• GAC Filter 

• Metal Coagulation 

• Metal Coagulation 

PAGE 6 OF 19 

) 



Table 2: Summary of Treatment Goals and Feasible Process Alternatives (Cont.) 
Water Quality Parameter Units Projected Treated Most Feasible 

Corrosion Control 

Alkalinity 

11H 

Taste and Odors 

Odors 

MJB/Geosmin 

MWH 

mg/L­
CaC0 3 

TON 

ng/L 

Water Proces.., Alternatives 
Quality Regulation 

>20 

> 7.5 

< 3 

< 5 

• 

• 

• 
• 
• 
• 
• 
• 
• 
• 

Caustic Soda 

Caustic Soda 

Ozone 
PAC 
GAC' ri ltcr Adsorher 
UV w/ Peroxide 
Ozone 
PAC 
GAC Filter Adsorber 
UV w/ Peroxide 

PAGE70F19 



SES AND OPERA TJONS USED FOR REMOVAL OF EMERGING CONTAMINANTS 

m AC BAC O.JAOPs l lV/AOP!l. C'2/CI0 2 Coagulation/ Softening/ NF RO 

Flocculation Metal oxides 

E E L-E E P-E p G G E 
1icals E E F-G E p P-L P-L E E 

E E E E E p P-L G E 
G G p p p F-G F-G G E 

P-L F p p p p G G E 
lies G-E: G-t-, L-E F-G P-F P-L P-L G-E E 

F-G E L-E F-G P-G P-L P-L E E t 
ms G-E G-E L-E F-G P-F P-L P-L G-E E 

) .tory E G-E E E P-F p P-L G-E E 
ors E E E F-G P-F p P-L G-E E l 
nedia G-E G-E L-E F-G P-F P-L P-L G-E E 

l 1trol G-E G-E L-E F-G P-F P-L P-L G-E E 
) 

sks G-E G-E L-E E P-F P-L P-L G-E E ) 
G-E G-E L-E F-G P-F P-L P-L G-E E 

1ls G-E G-E L-E F-G P-F P-L P-L G-E E ) 

rgents E E F-G F-G p P-L P-L E E ) 
(70-90%): F: fair (40-70%); L: low (20-40%); P: poor (<20%). (Date Source: Snyder et. al. , 2003) 

) yellow are included in the recommended Conventional Filtration Alternative Process Train. 

PhA Cs - Pharamceuticals 
m Process (e.g.Hydrogen Peroxide Addition) NF - Na/lo.filtration 
ted Carbon 03-0zone 

RO - Reverse Osmosis 
tors UV - Ultraviolet Light 
ducts 

PAGES OF 19 



) 

) 

) 

) 

Table 4: Comparison of Disinfection Alternatives 

Water Qualil)' P.iramctcr l l \ ' Light 

Virus 

Bacteria 

Protozoa 

MWH 

Ozone Free Chlorine 

PAGE90F 19 



Table 5: South Umpqua River WTP - Design Criteria 

Item Unit Value Value 

General 
Total Nominal Plant Capacity mgd 7.0 14.7 

Average Annual Plant Flow mgd 3.0 6.0 
Minimum Total Plant Flow mgd 1.0 2.0 

Intake Screens 
Type of Screens Fixed Fixed 

Number of Screens No. 2 2 
Screen Capacity (ea) mgd 7.5 7.5 
Screen Area (Approach Velocity @ 0.35 
fps) sf 35 35 

Cleaning System 
Type Air Burst Air Burst 

Receiver Tank Volume gal 2,200 2,200 
• Cleaning Frequency #/day 2 2 

Compressor Capacity cfm 200 200 
, 

Compressor Size HP 10 10 ) , 
Raw Water Pump Station 

Finn Capacity mgd 7.5 15.0 

Number Pumps No. 2+J 4+1 

Type Vertical Turbine Vertical Turbine 

Pump Flow, each mgd 3.75 3.75 

TDH ft 50 50 

Motor Size HP 50 50 

Drives Variable Speed Variable Speed 

Raw Water Meter 
Type Mag Mag 

Number No. I 1 

Meter Size m 12 12 

Flow Range mgd I to 15 I to 15 

Flash Mix 
Type Pumped Diffuser Pumped Diffuser 

Pump Type Horz. End Suction Horz. End Suction 

Number No. l + I 2+1 

Pump Flow. each gpm 450 450 

TDH ft 40 40 

MWH 
PAGE 10 OF 19 



Table 5: South Umpqua River WTP-Design Criteria (Cont.) 

Item Unit Value Value 

Flash Mix (Cont.) 
Motor Size HP 5 5 
Nozzle Type degree 90 deg. Full Cone 90 deg. Full Cone 

Pressure requirement psi 15 15 

Nozzle Size in 2.5 3.5 

Nozzle Velocity fps 30 30 

F locculation Ba.~in 
Number Basins No. 2 4 

Stages of Flocculation No. 3 3 
Basin Dimensions (each Stage) ft x ft 12 x 24 12 x 24 

Side Water Depth ft 13 13 

Volume (each Stage) gal 28,000 28.000 
Total Flocculation Time (at Nominal 
Plant Flow) min 35 33 

Flocculators 
Vertical-Shaft Vertical-Shaft 

Type (VFD) (VFD) 

Number (each Stage) No. 2 2 
Number (each Basin) No. 6 6 

Total Number No. 12 24 

0 Mixing Energy (G) 

First Stage sec ·1 35 -70 35 - 70 

Second Stage sec · I 20 - 40 20-40 

Third Stage sec ·1 10-20 10- 20 

Flocculator Power (ea) 

First Stage hp I 

Second Stage hp 0.75 0.75 

Third Stage hp 0.5 0.5 

Sedimentation Basin 
Number of Basins No. 2 4 

Basin Dimensions ft x ft 24 x 100 24 x JOO 

Ave Side Water Depth ft 14 14 

Volume (each Basin) gal 251,500 25 1,500 

Detention Time min 104 98 
Surface Loading Rate gpm/sf 1.0 I . 1 
Weir Overflow Rate gpm/lf IOI 106 

Sludge Withdrawal Chain-and-Flight Chain-and-Flight 

MWH 
PAGE 11 OF 19 



Table 5: South Umpyua River WTP - Design Criteria (Cont.) 

I tem Unit Value Value 
Ozone System 

Ozone Contactor 

No. of Contactors No. 2 2 
Serpentine (Side- Serpentine ( Side-

Type of Contactor stream Tnjection) stream Injection ) 

Capacity per Contactor mgd 3.75 7.5 

Basin Dimensions ft x ft 12 x 20 12 x 40 

Ave Side Water Depth ft 12 12 

Volume (each Basin) gal 21,500 43,000 

Contact Time(@ Nominal Flow) mrn 8.8 8.3 
Estimated Hydraulic Efficiency 
(TIO!T) 0.7 0.7 

Side-stream Injection Pumps 

Number No. 2+1 2+1 

Flow per Pump gpm 225 500 

TDH ft 20 20 

Motor Size hp 2 2 

Ozone Generation 

Transfer efficiency % 93% 93% 
Max Dose (transfen-ed) at 8% 
Concentration mg/L 1.4 1.4 

Ave Dose mg/L 0.8 0.8 

No. of generators No. I+ l 2 + j 
Capacity, ea(@ 8%) ppd 100 100 

Liquid Oxygen Feed System 

Number Storage Tanks No. I I 

Volume per Tank gal 3,000 3,000 

Days Storage (ave dose x peak flow) days 33 15 

No. Vaporizers No. 1+1 1+1 

Filters 

Number Filters 4 8 

Capacity per Filter mgd 2.1 2.1 

Type GAC Dual Media GAC Dual Media 

FiJter Size 

Area per Filter sf 289 289 

Dimensions ft x ft 171 x IT 17 ' x IT 

Filtration Rate 

All Filters in Service gpm/sf 4.2 4.4 

I FiJter Out of Service gpm/sf 5.6 5.0 

MWH 
PAGE 12 OF 19 



Table 5: South Umpgua River WTP -Design Criteria (Cont.) 

Item Unit Value Value 
Filters (Cont.) 

Underdrain Type Plastic Block /1MS Plastic Block w/IMS 

Media Design 

GAC 

Depth in 86 86 

Effective Size mm 1.4 1.4 
Specific Gravity 1.4 I .4 
Uniformfry Coefficient <1.3 <1.3 

Sand 

Depth in 12 12 
Effective Size mm 0.55 0.55 

Uniformity Coefficient <1.4 <1.4 
Total Lid 2,120 2, 120 
NominaJ Empty Bed Contact Time 
(w/ I Filter OOS) tnin 9.6 10.7 

Fi her-to-waste 

Type Pumped Recycle Pumped Recycle 
Pump Type Horz. Centrifugal Horz. Centrifugal 
Number No. I+ 1 I+ I 
Max F-T-W Flow gpm 1,460 1.460 
TDH ft 15 15 
Horsepower hp 40 10 

Backwash 

Type Water+ Air Water+ Air 

Air Scour Blowers 
Positive Positive 

Type Displacement Displacement 

Number 1+1 1+1 

Air Rate cfm/sf 3 3 
Capacity cfm 870 870 
Pressure psi 8.0 8.0 
Motor Size hp 75 75 

Drive Type Const. Speed Const. Speed 

Backwash Supply Pump Station 
Peak Backwash Water Loading 
Rate gpm/sf 20 20 

Pump Type Vertical Turbine Vertical Turbine 

Number No. 1 + I I + I 

Flow gpm 5.800 5,800 

TDH ft 45 45 

MWH 
PAGE 13 OF 19 



Table 5: South Umpqua River WTP - Design Criteria (Cont.) 

Item Unit Value Value 
Filters (Cont.) 

Horsepower hp 125 125 
Drive Type Variable Speed Variable Speed 

Backwash Wastewater Equalization 
Basin Type Rectangular Rectangular 

No. of Basins No. I 2 
Backwash Waste Volume gal/BW 34,700 34,700 
Backwash Storage No. BWs 2 2 
Tank Size ft x ft 28 x 28 28 x 28 
Operating Depth ft 12 12 
Equalization Pumps (to Clarification) 

Type Vertical Turbine Vertical Turbine 

Number No. 2+1 2+1 
Time to Recycle 1 B W min 90 90 
Flow gpm 390 390 
TDH ft 10 10 
Horsepower hp 3.0 3.0 
Drive Type Variable Speed Variable Speed 

UV Disinfection 
Low-Pressure High Low-Pressure High 

Type Output Output 
Design Disinfection Requirement 
( Cr)pfosporidiwn) log I 
UV Design Dose mJ/cm2 24 24 
Number of Reactors No. I+ I 2+1 
Capacity per Reactor mgd 7.5 7.5 
No. of Lamp Rows per Reactor No. 2+1 2+1 
No. of Lamps per Row No. 14 14 
Tota] No. of Lamps/Reactor No. 42 42 
lnput Power per Lamp w 350 350 
Total Installed Electrical Load kW 14.7 29.4 
Cleaning Type Food-Grade Acid Food-Grade Acid 

Tank Size gal 100 100 

Buried Treated Water Storage 
Type Rectangular Rectangular 

Number Tanks No. 1.25 1.25 
Total Volume MG I 
Water Depth ft 20 20 

MWH 
PAGE 14 OF 19 



Table 5: South Umpqua River WTP - Design Criteria (Cont.) 

) Item Unit Value Value 

Buried Treated Water Storage (Cont.) 
Estimated Hydraulic Efficiency (Tl Off) 0.6 0.6 
Contact Time (@ Nominal FJow) hrs 4.3 2.0 

High Senice Pump Station 

Type Vertical Turbine Vertical Turbine 

No. Pumps No. 2+1 4+1 
Capacity mgd 3.75 3.75 

" 
TDH ft 250 250 

Motor Size hp 250 250 
n Drive Type Variable Speed Variable Speed 

Finished Water Flow Meter 

Type Mag Mag 
Number No. 1 1 
Meter Size in 12 12 

Flow Range mgd I to 15 I to 15 

Solids and Residuals Handling 

General 

Solids Production 

Max Sludge Production (Summer) ppd dry 950 2,000 
Max Sludge Production (Winter @ 

Min Flow) ppd dry 250 500 

Backwash Waste Water Clarifier 

Type Clarifierffhickener Clarifierffhickener 

Number # J 2 
Diameter ft 14 14 
Solids Loading Rate (max w/ I out of 
service)) ppd/sf 4 4 

Thickened Solids Concentration % 2 2 

Thickened Solids Generation (Ave) gpm 2.3 4.6 

Lagoon Sludge Drying Beds 

Number 3 4 

Solids Capacity (each) ton 36 36 
Size (each) ft x ft 50 x 200 50 x 200 

Area (each) sf 10,000 10,000 
Total Area sf 30,000 40,000 

Access Ramp Slope (V:H) I: 10 I: 10 

MWH 
PAGE 15 OF 19 



Table 5: South Umpqua River WTP - Design Criteria (Cont.) 

Item Unit Value Value 

Solids and Residual Handling (Cont.) 
Side Wall Slope (V:H) 2.5 : l 2.5 : I 

Decant Pump Station 
Type Submersible Submersible 
Number No. I+ I I + I 
Design Flow Rate gpm 50 50 

Design TDH ft 25 25 

Horsepower hp 

Chemical Feed Systems 

Alum 

Min Dose mg/L 5 5 
Average Dose mg/L 15 15 
Max Dose mg/L 30 30 

No. Storage Tanks No. 2 3 
Storage Volume (each) gal 1.500 1,500 
Days Storage (Ave Dose x Max 
Flow) days 19 14 

Caustic Soda (25 % ) 

Min Dose mg/L 2 2 

Average Dose mg/L 7 7 

Max Dose mg/L 20 20 

No. Storage Tanks No. 1 2 

Storage Volume (each) gal 1,000 1,000 
Days Storage (Ave Dose x Max 
Flow) days 15 15 

Sodium Hypochlorite 

Min Dose mg/L 0.7 0.7 

Average Dose mg/L 1.5 1.5 
Max Dose mg/L 2 2 

No. Storage Tanks No. 2 3 
Storage Volume (each) gal 1.000 l ,000 
Days Storage (Ave Dose x Max 
Flow) days 19 14 

Calcium Thiosulfate 

Min Dose mg/L 0.1 0.1 
Average Dose mg/L 0.25 0.25 
Max Dose mg/L 0.5 0.5 
No. Storage Drums No. 2 

Storage Volume (each) gal 55 55 

MWH 
PAGE 16 OF 19 



Table 5: South Umpyua River WTP- Design Criteria (Cont.) 

) tern Unit Value Value 
Chemical Feed Systems (Cont.) 

Days Storage (Ave Dose x Max 
Flow) days 13 13 

Cationic Polymer 
Min Dose mg/L 0.1 O.J 
Average Dose mg/L 0.12 0.12 

Max Dose mg/L 0.5 0.5 

No. Dry Feeders No. 1 + l I+ I 
Maximum Feed Rate ppd 15 15 

Filter Aid Polymer 
Min Dose mg/L 0.005 0.005 

Average Dose mg/L 0.01 0.01 

Max Dose mg/L 0.05 0.05 

No. Storage Tanks No. 1 I 
Storage Volume (each) gal 55 55 
Days Storage (Ave Dose x Max 
Flow) days 800 382 

Thickener Polymer 
Min Dose lb/dry ton 6 6 
Average Dose lb/dry ton 7 7 
Max Dose lb/dry ton 10 10 

No. Storage Tanks No. I 
Storage Volume (each) gal 55 55 

MWH 
PAGE 17 OF 19 



Table 6: Planning Level Estimate of Project Cost - Initial 7 mgd Plant (2009 dollars) 

Facility 

Raw Water Intake and Pump Station 

Influent Flow Metering and Flash Mix Facilities 

Flocculation/Sedimentation Basin 

Ozone Facilities 

Filters 

UV Disinfection Facilities 

Treated Water Storage 

High Service Pump Station and Metering 

Finjshed Water Transmission Pipeline (4.000 ft. - 30" dia.) 

Chemical Storage and Feed Facilities 

Backwash Equalization Basin and Pump Station 

Backwash Wastewater Clarification 

Sludge Drying Lagoons and Decant Pump Station 

New Admin & Laboratory Facilities 

Engine Generator/Backup Power Facilities 

Landscaping 

Subtotal 

Mobilization and General Conditions (@15%) 

Electrical (@ 12%) 

Site Civil and Yard Piping (@ 15%) 

Instrumentation (@ 6%) 

Subtotal 

Engineering, CMS, Legal. Admin + Contingencies (@ 45o/c) 

TOTAL 

MWH 

Initial Capaci ty 

$1.750.000 

$375,000 

$1 ,500,000 

$1.100.000 

$3,000 000 

$1 . I 50,000 

$1,450,000 

$700,000 

$1,800,000 

$600,000 

$350,000 

$300.000 

$450,000 

$350.000 

$450,000 

$175.000 

$15,500,000 

$2,320,000 

$1.850.000 

$2,320,000 

$930.000 

$22,920,000 

$10.310,000 

$33,230.000 

PAGE 18 OF 19 

l 

• 



Table 7: Planning Level Estimate of Project Cost for Expansion from 7 to 14.7 mgd (2009 
dollars) 

Facilitv 
t 

Raw Water Intake and Pump Station 

Influent Flow Metering and Flash Mix Facilities 

Flocculation/Sedimentation Basin 

Ozone Facilities 

Filters 

l lV Disinfection Facilities 

Treated Water Storage 

Hig__h Service Pum_p Station and Metering 

Finished Water Transmjssion Pipeline 

Chemical Storage and Feed Facilities 

Backwash Equalization Basin and Pump Station 

Bae kw ash Wastewater Clari lication 

Sludge Drying Lagoons and Decant Pump Station 

New Admin & Laboratory Facilities 

Engine Generator/Backup Power Facilities 

Landscar.in 

SubTotal 

Mobilization and General Conditions (@ 15%) 

Electrical (@ I 2%) 

Site CivB and Yard Piping(@ 15%) 

Instrumentation (@ 6%) 

SubTotal 

Engineering CMS, Legal, Admin +Contingencies (@ 45%) 

TOTAL 

MWH 

Expanded Capacity 

$300,000 

$90,000 

$ 1,450,000 

$500,000 

$2,700 000 

$400,000 

$0 
$350,0()( l 

$0 

$200,000 

$250,000 

$250,000 

$200,000 

$0 

$ 125,000 

$75,000 

$6,890 000 

$ 1,030,000 

$830,000 

$ 1,030,000 
$415,(X)() 

$10195,000 

$4 600,000 

$14 795,000 

PAGE 19 OF 19 



-~ 

r 

CHEMICAL 
COAGULATION I 
FLOCCULATION 

'-, 

TOC RemO\'al 
DBP Control 

'-

r 
CHEMICAL 

COAGULATION I 
FLOCCULATION I 

\.. SEDIMENTATION 
r 

TOC R('mo,·aJ 
DBP Control 
Turbidity R('moval 
Particl<' R('mo, a I 

\... 

~- - - -

_ ..........__ - ·-- -

MEMBRANE FILTRATION 

.., , .., , .., 'I 

PO\\ 'DERE D ACTIYA TED MEMBR...\.NE 
~ ~ CARBON ~ FILTRATION UV LIGHT +CHLORINE 

(PAC) 
.J 

'- ,J \... \.. ..J .., , .., 
..... 

Turbidity Removal 
I- log Crypwsporidi,1111 lnacti\'ation 

Tash! and Odor Control Particle Remova l 

SOC & VOC' Removal 3-log Giardia Removal 2 log Post-Filtration \ 'irus Inactivation 

3-logCrypwsporidillm Remo\'al 0.5 log Post-Filtration Giardia Inactivation 
2-log virus Remo\'al 

.J '- .J '-
'- ) 

CONVENTIONAL FILTRATION 

.., , , .., 
" 

~ OZOl'iA TIOJ\ ~ GAC FIL TRA T IOJ\ 
"-. 

U\' LIGHT + CHLORIJ\E 
~ 

) ) 

,J '- ., , ..... r .., 
.., , .., 

Turbidit)· Removal 
Particle Removal I -log Cryptosporidillm I nacti\'ation 

Tast(' and Odor Control 
3-log Giardia Removal 2 log Post-Filtration \'irus Inactivation 
3-logCrypwsporidi11111 Remon I 

0.5 log Post-Filtration Giardia lnacth·ation 2-log virus Rcmo\'al 
SOC & \'OC Remornl 

.J \... ) .J '- .J 

FIGURE 1 
CITY OF ROSEBURG 

SOUTH UMPQUA RIVER WTP 
PROCESS TRAIN ALTERNATIVES 



j 
I 

--

I 

) 

REV DATE BY DESCRIPTION 

I 

' ' I 
r--cJ 

-,.---,, . , 

~~ 

\ 

I 
I 

,,. 

\ 

\ 

\ 
\ 

I ' I ' 

\~ . 
' 

\ 

\ 
\ 

l 

I 

'\ · I 

I 

j \ 

l :,' 

l 

\ 
I 

\ 
J 

\ . 
' \ \ \ 

\'.". '\ 
( ' I I I 

I 

,. ) 

J 
) 
r-

SCALE WARNING SUBMITTED BY 

® 

./ \ 

I 

\ , 
I 

\ 
\ r.=====.i 

,, 
ti ,, 

® 

II 
II 
II ~ 

11 II 

1'=====~ 

' ' .: . I r.=============================:;:=======~= ==- =====~ 

\ 

I 
\ 

I .. 
I I 
I \ 

\ 

-

\J 

® 

I 
/ 
\ 
1 
I 

., 

,, 
,, 
,, 
,, 
,, 
,, 
,, 
,, 
,, 
,, 
,, 
,, 
,, 
,, ,, 
,, 
,, 
,, ,, ,, ,, ,, 
,, ,, ,, 
,, ,. 
''1· ,, 
,, ,, 

..... ..__ I=====================:::::;:==============-=--=--=-=-=-- -=d 
/ 

«I)) MWH O V2 1 DESICNED...c.cMW'-'-H---1 
L;;;. I 1=cpR=oJ=Ec=r =MAN= A=GER- ·s-N-AME' ) LICENSE NO. ~ 

l~Jfl~E~URio~.~ DRAWN ---"'-MW"'-----! l" • 20' 

Pc...tlond 
Ougon T~&~ ~~Atr!l CHECKED MWH 1=cco=MP=m=y -=or=r1c=ER=•s~N~AME> LICENSE NO. ~ 

--=========~ II - . . 

=====,, 
II ti 
II 11 

0 Q) 

® G 

0 

II 
II 
u 
II 
II 
II 
II 
II 

CD RIVER INT AKE 

© 

® 

I ,, 
,, 

~ FLOCCULATION/SEDIMENTATION BASINS 

Q) OZONATION BASINS 

G) FILTERS 

@ UV DISINFECTION 

@ ADMINISTRATION BUILDING/CLEARWELL 

~ HIGH SERVI CE PUMP STATION 

@? EQUAf.l;ZATION BASIN 
' ® B.w._vp,. CLARIFICATION 

@ LAGOONS 

CIVIL 

SOUTH UMPQUA RIVER WTP 
PRELIMINARY SITE LAYOUT 

FIGURE 

2 



APPENDIX C 



14.00 

12.00 

Q 

Graph#6 
City of Roseburg 

Maximum Day Water Demands 
Prepared By: Ed Olson - 1-12-82 
Updated By: Richard E. Hutton 

<!> 10.00 --t--------t------- --!-----:::::----f--l--l--r.,r-----+--:::::----------.1\--+~=~~---l 

~ 
>, 
cu c 
E 
:s 
E 
-~ 8.00 -t--~~~~~~~-+~~~~-1-~~~-,--~~~~~~~-t-~~~~~~~~!--~-v-~~~~~-1-~~~~~~~--1 

:E 

Notes: 
6.00 ......,~_,_-"-_,._ _ __;:;. __ -i----------+-------11. This chart was originally submitted with a report by Ed Olson dated 1-12-82 and 

4.00 

1950 1960 1970 

has been updated to current times. R.E.H. 8-27-86 
2. New plant master meter installed 9-21-92. Old meter registered 108.58% of new 
meter. 
3. 2003 peak day was on a day the intertie with Umpqua Basin Water Association 
supplied 441,200 gal from City to UBW A. This is su_btracted on plot. 

1980 
Calendar Year 

1990 2000 

F:\PROJECTS\0911015\401\Report Up<1ate,,ll.ong·Ran9e Weter Supply Plan Update 6·200S\Finol Dnsft • Pl'IS Reviewed\Appendix C • Graph No. 6\App. C • Graph #6 1·22-07 Rev. 5--09;<15 

2010 



APPENDIX D 



MSA 
Murr.i~ Smnh & ~iales.Inc. 
EnginecnvPlmtnl'Th 

06-0814. JO 1 
January 19. 2007 

Mr. Dick Hutton, P .E. 
Civil Engineer 
City of Roseburg 
900 SE Douglas A venue 
Roseburg, OR 97470 

121 S.W Saln1on,Suite 1)(M1 Portland, Oregon 97204·2~1lJ , PHONE 503.225.QOIO Fm03.l25.l)()2l 

Re: Conceptual Water Supply Plan. Urban Growth Boundary Area North ofNorth 
Umpqua Ri ver 

Dear Dick: 

The fol lowing is our report documenting our conceptual analysis of and plan for providing 
City water supply to the City's urban growth boundary area notih of the North Umpqua 
River. 

Introduction and Purpose 

As authorized by the City of Roseburg. Murray, Smith & Associates. lnc. (MSA) has 
prepared this letter report to provide a conceptual water supply plan for the City's proposed 
water service no1th of the No11h Umpqua River. The scope of work for this pfan was covered 
under Task B of the MSA proposal dated August 31, 2006 and under the City 's Work Plan 
Amendment 2 dated September 28. 2006. This water supply plan includes development of a 
conceptual water supply system configurat ion for the proposed service area. estimates of 
water demands for facil ity sizing, and a preparation of conceptual-level project cost estimates 
for the proposed facilities. The existing facilities of the Umpqua Basin Water Association 
located within the proposed service area are also identified and evaluated. 

Proposed Water Service Area 

The City is considering extending water service to the area within the City's urban growth 
boundary that is located north of the North Umpqua River, north or Winchester. The 
proposed water service area7 which is the area within the urban growth houndary. is shown 
on Figure 1. The proposed service area, approximately 914 acres in size, is comprised of 
industrial. public reserve. residential and commercially zoned properties. The land uses and 
approximate acreage of each zone within the proposed service area are presented on 
Table I. 



I 

Mr. Dick Hutton, P.E. 
January 19, 2007 
Page2 

Zoning Zoning 
Category Code 

Heavy 
M3 Industry 

Medium 
Industry M2 

Public 
PR Reserve 

Single-
Family RI 

Residential 
Rural 

SR Residential 

CommuniLy 
Commercial C2 

General 
Commercial C3 

Table l 
Land Use Summary 

Permitted Land Use Examples 
Acreage 
(Acres} 

Aggregate and mineral resource processing, manufacturing, 
528.67 

fabricating, salvage and wrecking yard, slaughterhouse, etc. 
Bottling work, equipment storage yard. freight and truck 
yard. lumber yard, welding and machine shop, storage and 84.32 
warehouse, concrete batching, etc. 
Farm uses, public and semipublic buildings, cemetery. 

109.57 
church, fairground, golf course, hospital, school, etc. 

Single-family dwelling, public and semipublic uses, park, 
151.41 

playground, comtnuni1y center, etc. 

Single-family dwelling. limited farm uses, park, playground. 
22. J 1 

public golf course, forest uses, etc. 
Department store. grocery store. bank. automobile service 
station. medical clinic, restaurant office supply store, theater, 9.51 
etc. 
Agricultural and machinery supply shops, nursery, 
automobile repair and parts. buiJding supply store, business. 8.00 
professional and medical offices, hotel, etc. 

Total Acreage of ProEosed Service Area I 913.59 

Existing Umpqua Basin Water Association Water System Facilities 

Water service within the proposed service area is cuITently provided by the Umpqua Basin 
Water Association (UBWA). The 1998 UBWA Water Master Plan, which included mapping 
of the existing water supply system within the proposed service area, was reviewed. The 